
 

L2020-001 

   

 
 
TRC Project No. 258858 
 
February 10, 2020 
 
Ms. Shauna Little 
Environmental Protection Agency 
Office of Environmental Stewardship (OES) 
Water Technical Unit 
5 Post Office Square, Suite 100 (OES4-SMR) 
Boston, Massachusetts 02109-3912 
 
Re: Woburn to Wakefield Transmission Line Project 

National Pollutant Discharge Elimination System 
Notice of Intent (NOI) for Coverage under the  
Remediation General Permit (RGP) for Massachusetts 
Discharge of Treated Groundwater to Sweetwater Brook, Stoneham, Massachusetts 
 

Dear Mrs. Little: 
 
On behalf of NSTAR Electric Company d/b/a Eversource Energy (Eversource), TRC 
Environmental Corporation has prepared the attached National Pollutant Discharge Elimination 
System (NPDES) Notice of Intent (NOI) (Attachment A) for coverage under the Remediation 
General Permit (RGP) during construction dewatering activities associated with the Underground 
Electric Transmission Line Project (Project) from the Eversource Woburn Substation in Woburn, 
Massachusetts to National Grid’s Wakefield Junction Station in Wakefield, Massachusetts.  This 
submittal is a request to discharge treated groundwater generated during Project construction 
activities along Montvale Avenue, Main Street and Elm Street in Stoneham, Massachusetts (the 
Site) to Sweetwater Brook in Stoneham.  A Site Plan and a MassDEP Priority Resources Map are 
provided as Figures 1 and 2 in Attachment B.  Excavation dewatering and discharge of treated 
groundwater are expected to begin in March 2020 and end in December 2022. 
 
Please note that additional NOIs will be submitted under separate cover for the two other sections 
of the Project where treated groundwater is proposed to be discharged to other surface water 
bodies.  However, please also note that groundwater data from throughout this linear project were 
included in this submittal to allow for the contingency of transporting groundwater from other 
portions of the Project to a central location for treatment and discharge under the subject RGP. 
 
Project Background 

The Project includes the installation of approximately 4.9 miles of underground transmission line 
and 17 manholes through portions of Woburn, Winchester and Stoneham.  The Project trench will 
measure approximately four feet wide and will be installed at an approximate depth of six feet 
below ground surface (bgs).  The proposed manholes will be approximately 12 feet wide, 35 feet 
long, and 13 feet deep.  Initial pre-characterization efforts have indicated that the average depth 
to groundwater at the Site is approximately nine feet bgs.  
 



February 10, 2020 
Page 2 

 
Property uses in the vicinity of the Site include the following:  
 

 Montvale Avenue - predominantly commercial with some residential; 
 Main Street - predominantly commercial with a few residential properties; and 
 Elm Street - predominantly residential with some commercial close to Main Street. 

 
Massachusetts Contingency Plan Applicability 

The Project corridor does not pass directly through any existing Massachusetts Contingency Plan 
(MCP; 310 CMR 40.0000) Disposal Sites.  However, based on information maintained in the 
Massachusetts Department of Environmental Protection (MassDEP) Bureau of Waste Site 
Cleanup (BWSC) online database, seven MCP sites, which include Tier Classified sites, Class A 
and C Response Action Outcome (RAO) sites, Utility Related Abatement Measure (URAM)  sites, 
Downgradient Property Status sites, and Activity and Use Limitation (AUL) sites, were identified 
within 300 feet of the Project route (see Figure 1 in Attachment B).  
 
During Project pre-characterization investigation activities, arsenic concentrations were identified 
in soil sample 26+50 (0-3’) and thallium concentrations were identified in soil sample 210+50 (0-
5’) above the applicable MCP category RCS-1 Reportable Concentrations (RCs).  Therefore, 
underground Project construction work in the vicinity of stations 26+50 and 210+50 will be 
conducted under a URAM pursuant to 310 CMR 40.0460.  The boundaries of the URAM area for 
sample 26+50 are delineated by sample locations 22+50 and 31+60, and the boundaries of the 
URAM area for sample 210+50 are delineated by locations 205+50 and 215+36, where 
concentrations were below MCP RCS-1 criteria.  Concentrations detected in the other samples 
collected during Project pre-characterization investigation work were below the applicable RCs, 
or the concentrations were exempt from reporting per 310 CMR 40.0317.  
 
Groundwater Characterization 

To characterize groundwater at the Site, groundwater samples were collected from monitoring 
wells 171+88/MW, 173+14/MW, 215+36/MW, and 217+00/MW in June 2017 and/or November 
2019.  The monitoring wells are located at stations 171+88, 173+14, 215+36 and 217+00 (see 
Figure 1 in Attachment B, sheets 6 and 7 of 8). 
 
The groundwater samples were submitted to Con-Test Analytical Laboratory in East 
Longmeadow, Massachusetts (Con-Test) for laboratory analysis of Environmental Protection 
Agency (EPA) RGP parameters (pH and temperature were measured in the field).  Groundwater 
sampling results from 2019 are summarized in Table 1 in Attachment C and results from 2017 
are summarized in Table 3; the 2019 laboratory analytical report is included in Attachment D.  
Laboratory analytical results were compared to the RGP Technology Based Effluent Limitations 
(TBELs) and Water Quality Based Effluent Limitations (WQBELs).  The WQBELs were calculated 
in accordance with Appendix V of the RGP, for sites in Massachusetts discharging to freshwater 
surface water bodies.  Please note that groundwater data from throughout this linear project were 
included in this submittal to allow for the contingency of transporting groundwater from other 
portions of the Project to a central location for treatment and discharge.   
 
Constituents of concern identified above RGP criteria in the groundwater samples include 
polycyclic aromatic hydrocarbons (PAHs) [benzo(a)anthracene, benzo(a)pyrene, 
benzo(b)fluoranthene, chrysene, and indeno(1,2,3-cd pyrene)], metals (arsenic, cadmium, 
copper, iron, lead, and zinc), total residual chlorine, and/or total suspended solids.  Also, the 
reporting limits achieved for methylene chloride were not sufficiently sensitive; however, this 
compound is not a constituents of concern at nearby MCP Disposal Sites. 



February 10, 2020 
Page 3 

 
 
Receiving Water Classification 

Sweetwater Brook is not listed on the Massachusetts 303(d) list as an impaired water body. 
 
In June 2017 and November 2019, TRC personnel collected surface water samples from adjacent 
to (upstream of) the Sweetwater Brook outfall and submitted them to Con-Test for laboratory 
analysis of RGP metals, ammonia, and hardness (pH and temperature were measured in the 
field).  Surface water sampling results from 2019 are summarized in Table 2 in Attachment C and 
results from 2017 are summarized in Table 4; the laboratory analytical report from 2019 is 
included in Attachment D.  There are no applicable regulatory criteria to compare the surface 
water results to; the data is required to calculate effluent limitations for the RGP NOI. 
   
Discharge of treated effluent from the construction dewatering treatment system will be in 
compliance with the effluent limitations contained in the RGP.  At MassDEP’s request, two dilution 
factors (DFs) have been determined for Sweetwater Brook due to the variable size of the brook 
along the Project corridor.  A DF of 2.1 is utilized for the majority of the Brook based on a 7Q10 
low flow rate of 0.12 cubic feet per second (cfs) [i.e., 0.078 million gallons per day (MGD)], as 
determined by a US Geological Survey StreamStats Database (Attachment E).  However, 
according to Ms. Cathy Vakalopoulos of MassDEP, Sweetwater Brook is smaller and has the 
potential for the flow to approach zero during certain times of the year in the vicinity of manhole 
16 at station 244+50.  As such, a DF of 1.0 would apply if groundwater is treated and discharged 
at this location; effluent limitations at this location would be the unmodified RGP discharge 
standards.  
 
Treatment Systems 

Based on the data from the groundwater pre-characterization events and receiving water 
classification, dewatered groundwater at the Site will be treated by a mobile treatment system 
before being discharged to Sweetwater Brook via the stormwater drainage system managed by 
the City of Stoneham.   A Design Flow treatment system discharge rate of 130 GPM (i.e., 0.187 
MGD) was used to evaluate the applicable RGP discharge standards.   
 
Depending on the level of treatment required and discharge flow rate, the mobile treatment 
system could consist solely of a discharge hose connected to a bag filter or a system mounted on 
either a 24- or 48-foot mobile trailer.  The mounted treatment system may consist of a weir tank, 
particulate filter units, bag filters, pH treatment (if deemed necessary), ion exchange resin, and/or 
granular activated carbon (GAC)/clay filter, as needed.  A typical groundwater treatment system 
schematic is provided as Figure 3 in Attachment B.  Based on effluent monitoring results, the 
treatment system or flow rate will be modified to comply with the effluent limits. 
 
It is anticipated that the groundwater treatment system may utilize chemicals/additives to optimize 
treatment of total suspended solids (TSS), adjust pH, and/or increase precipitation of inorganics, 
as needed.  The following chemicals/additives may be utilized: 
 
Product Name Purpose 
Sodium Hydroxide Increase pH of influent prior to treatment 
Citric Acid Decrease pH of effluent prior to discharge 
Sulfuric Acid Decrease pH of effluent prior to discharge 
Sodium Hypochlorite (Borchlor 5) Increase precipitation of inorganics prior to 

discharge 



February 10, 2020 
Page 4 

 
Product Name Purpose 
Absorbic Acid Dechlorination to remove chloride from the influent to 

increase effectiveness of resin in treating metals 
 
The table above is provided in accordance with Appendix IV, Part 1, Section F (2) (a) and (b) of 
the RGP NOI.  The remaining information required per Appendix IV, Part 1, Section F (2) (a) and 
per Appendix IV, Part 1, Section F (c), (e) and (f) is provided on the Safety Data Sheet (SDS) for 
each product which are included in Attachment F.   
 
In accordance with Appendix IV, Part 1, Section F (2) (d), the frequency (hourly, daily, etc.), 
duration (hours, days), quantity (maximum and average), and method of application for the 
chemical/additives are summarized below.   
 
The treatment system will be operated for a maximum of eight hours per day for up to five days 
per week from March 2020 through December 2022.     
 
Sodium Hydroxide  

The pH control system will continuously monitor the influent as it passes through the system.  If 
the pH is below 9 (optimal pH for copper treatment), the control system would add sodium 
hydroxide to the influent to increase the pH prior to entry into the ion exchange vessels.  The 
maximum estimated concentration of sodium hydroxide applied would be 0.95 grams per Liter 
(g/L).  The method of application for the sodium hydroxide would be in-line application to the 
stream of water as it passes through the pH control system. 
 
Citric Acid 
A pH buffer of citric acid would be added in-line to the water stream, following treatment and 
before discharge, to continually dose water as it moves through the treatment system to adjust 
the pH within the effluent limitation range.  The maximum estimated concentration of citric acid 
applied would be 0.18 g/L. 
 
Sulfuric Acid 

A pH buffer of sulfuric acid would be added in-line to the water stream, following treatment and  
before discharge, to continually dose water as it moves through the treatment system to adjust 
the pH within the effluent limitation range.  The maximum concentration of sulfuric acid applied 
would be 0.54 g/L. 
 
Sodium Hypochlorite 

It is anticipated that the first application of sodium hypochlorite would be added manually to the 
fractionation tanks and then the groundwater would be recirculated to mix.  Subsequent 
applications would be added using a metering pump plumbed into the recirculation line.  Following 
oxidation, the water would pass through the filtration portion of the system to remove any 
precipitated particulates.  The maximum estimated concentration of sodium hypochlorite applied 
would be 5 milligrams per liter (mg/L). 
 
Absorbic Acid 

The influent would be continuously dosed with ascorbic acid in the form of tablets.  The maximum 
estimated concentration of ascorbic acid applied would be 100 mg/L. 
 



February 10, 2020 
Page 5 

 
Eversource anticipates the dewatering system will be required to operate periodically from March 
2020 through December 2022.  A permit to use the municipal storm water system will be obtained 
from the City of Stoneham prior to initiating discharge activities.  
 
A Best Management Practices Plan (BMPP) for the groundwater extraction and treatment 
systems satisfying the requirements of Section 2.5 of the RGP will be available at the Site prior 
to initiating dewatering activities.  
 

Owner/Contact Person 

NSTAR Electric Company d/b/a Eversource Energy  
Mr. Dean Bebis 
Environmental Specialist – Soil & Groundwater Management 
247 Station Drive, SE270 
Westwood, Massachusetts 02090 
Phone: (508) 654-0492 
Email: dean.bebis@eversource.com 

 
Notice of Intent 

Preparation of this NOI has included a review of the literature pertaining to Areas of Critical 
Environmental Concern (ACECs), the Endangered Species Act (ESA), and the National Historic 
Preservation Act (NHPA), as documented below: 
 
 Review of a Massachusetts Geographic Information Systems MassDEP Priority Resources 

Map, Figure 2 in Attachment B, shows the Site is not within an ACEC. 
 

 The Northern Long-eared Bat (Myotis septentrionalis) is listed as a Threatened Species in the 
vicinity of the Project by the US Fish and Wildlife Service (USFWS); however, treatment and 
discharge of construction generated groundwater is not anticipated to cause a disruption to 
this species.  Letters from USFWS are included as Attachment F.  Sensitive receptors in the 
vicinity of the Project are shown on Figure 2 in Attachment B. 
 

 According to the USFWS Information, Planning and Conservation (IPaC) tool, there are no 
critical habitats at the Site.  USFWS confirmed there are no critical habitats in the area and 
confirmed permit eligibility meets “Criterion A” (Attachment F).  
 

 Additionally, according to the MassDEP Priority Resources Map, no Natural Heritage & 
Endangered Species Program (NHESP) Priority Habitats for Rare Species or Estimated 
Habitats for Rare Wildlife were present within half a mile downstream of the discharge 
location.  Therefore, permit eligibility meets “Criterion A.” 
 

 This work will not affect historical properties that are listed by the US Park Service or 
Massachusetts Cultural Resources.  Cultural resources in the vicinity of the Site are listed in 
Attachment G. 
 

 Groundwater samples were collected from on-site groundwater monitoring wells 171+88, 
173+14, and 217+00 in November 2019.  The groundwater samples were submitted for 
laboratory analysis of RGP parameters (pH and temperature were measured in the field).  The 
laboratory analytical results are summarized in Table 1 in Attachment C and compared to the 
applicable RGP discharge standards. 
 



February 10, 2020 
Page 6 

 
 A surface water sample was collected from adjacent to (upstream of) the Sweetwater Brook 

outfall in November 2019 and submitted for laboratory analysis of RGP metals, ammonia and 
hardness (pH and temperature were measured in the field).  The laboratory analytical results 
are summarized in Table 2 in Attachment C. 

 
 Historical groundwater and surface water (June 2017) sampling results are summarized in 